

# Common Ocular Pharmaceuticals - Updated by Pierce Kenworthy May 2017

CLASS	SPECIFIC TYPE	CAP COLOR	BRAND NAME	GENERIC NAME	CONC %	PREP	BOTTLE SIZE	POSSIBLE SIG
NSAID	N / A	grey	Acular	ketorolac tromethamine	0.5%	sol	3ml, 5ml	q i d
		grey	Acular LS		0.4%	sol	5ml	q i d
		grey	Acuvail		0.45%	sol	30 x 0.4ml vial	b i d
		grey	Bromday	bromfenac	0.09%	sol	1.7ml	q d
		grey	BromSite		0.075%	sol	5ml	b i d
		grey	Prolensa		0.07%	sol	1.6ml, 3ml	q d
		grey	Ilevro	nepafenac	0.3%	susp	1.7ml, 3ml	q d
		grey	Nevanac		0.1%	susp	3ml	t i d
Cortico-steroid	Max Strength	pink	Durezol	difluprednate	0.05%	emul	5ml	q i d
		pink	Lotemax	loteprednol etabonate	0.5%	susp	5ml, 10ml, 15ml	2-4 x / day
		pink	Lotemax Gel		0.5%	gel	5g	q i d
		pink	Lotemax Ointment		0.5%	ung	3.5g	q i d
		white	Pred Forte	prednisolone acetate	1%	susp	5ml, 10ml, 15ml	2-4 x / day
	Mod. and Lesser Strength	white	generic	prednisolone sodium phosphate	1%	sol	5ml, 10ml, 15ml	q hr - t i d
		pink	Alrex	loteprednol etabonate	0.2%	susp	5ml, 10ml	q i d
		white	FML (Flarex)	fluorometholone alcohol	0.1%	susp	5ml, 10ml, 15ml	q i d
		white	Pred Mild	prednisolone acetate	0.12%	susp	5ml, 10ml	q i d
			Triamcinolone	triamcinolone	0.1%	cream	15gm, 80gm	t i d
Anti-biotic	Fluoro-quinolones	tan	Besivance	besifloxacin	0.6%	susp	5ml	tid x 7 days
		tan	Ciloxan	ciprofloxacin	0.3%	sol & ung	2.5ml 5ml, 10ml & 3.5g	b i d
		tan	Ocuflox	ofloxacin	0.3%	sol	5ml, 10ml	q2-3 hr, qid
		tan	Quixin	levofloxacin	0.5%	sol	5ml	q2hr x 2 days, q4hr x 5 days
		tan	Moxeza	moxifloxacin	0.5%	sol	3ml	bid x 7 d
		tan	Vigamox		0.5%	sol	3ml	tid x 7 days
		tan	Zymaxid	gatifloxacin	0.5%	sol	2.5ml	q2-3 hr, qid
	Amino-glycosides	white	Tobrex	tobramycin	0.3%	sol & ung	5ml/3.5g	q 4hr (ung bid or tid)
		white	Garamycin	gentamicin	0.3%	sol & ung	5ml/3.5g	
	Polymyxin B Combos	white/clear	Polytrim	polymyxin B / trimethoprim		sol	10ml	q 3hr
			Polysporin	polymyxin B / bacitracin		ung	3.5g	
	Macrolide	white	AzaSite	azithromycin	1%	sol	2.5ml	bid x 2days then qd x 5days
			Ilotycin	erythromycin	0.5%	ung	3.5g	ung bid-qid
			Bacitracin	bacitracin	500u/g	ung	3.5g	
Antifungal			Natacyn	natamycin	5%	susp	15ml	q1-2 hr x 3 days then q2-3hr
Anti-biotic & Steroid Combo	N / A	white	Blephamide	surfacetamide 10% prednisolone 0.2%	susp & ung	5, 10ml (3.5gm tube)	q4hr (ung tid)	
		white	Maxitrol	neomycin 0.35% polymyxin B dexamethasone 0.1%	susp & ung	2.5, 5ml	t i d	
		white	Tobradex	tobramycin 0.3% dexamethasone 0.1%	susp & ung	2.5, 5, 10ml (3.5 g tube ung)	q4-6 hrs (ung tid or qid)	
		pink	Tobradex ST	tobramycin 0.3% dexamethasone 0.05%	susp	2.5, 5, 10ml	q4-6 hrs	
		white	Zylet	tobramycin 0.3% loteprednol etabonate 0.5%	susp	2.5, 5, 10ml	q4-6 hr	
Antiviral	topical	white	Viroptic	trifluridine	1%	sol	7.5ml	q 2hr x 24-48hr then qid
			Zirgan	ganciclovir	0.15%	gel	5gm tube	1gt 5x/d then tid x 7d
Misc.	hyper-osmotic	white	Muro-128	sodium chloride	2%, 5%	sol & ung	15ml, 30ml / 3.5 gm, 7gm	q 3-4 hr
	LFA-1 antagonist		Xiidra	lifitegrast	5%	sol	60 single dose per box	b i d
	immuno-modulator		Restasis	cyclosporine	0.05%	emul	0.4ml vial (also new 5.5ml multidose)	b i d

# Common Ocular Pharmaceuticals - Updated by Pierce Kenworthy May 2017

Glauc.	Beta Blockers	yellow / blue	Betagan	levobunolol hydrochloride	0.25%, 0.5%	sol	5ml, 10ml, 15ml	b i d / q d
		yellow	Betimol	timolol hemihydrates	0.25%, 0.5%	sol	5ml, 10ml, 15ml	b i d
		blue	Betoptic-S	betaxolol hydrochloride	0.25%	susp	5ml, 10ml, 15ml	b i d
		yellow	Istalol	timolol maleate	0.5%	sol	2.5ml, 5ml	q a m
		yellow	Ocupress	carteolol	1%	sol	5ml, 10ml, 15ml	b i d
		yellow	OptiPranolol	metipranolol	0.3%	sol	5ml, 10ml	b i d
		yellow	Timoptic	timolol maleate	0.25%, 0.5%	sol	5ml, 10ml, 15ml	b i d
			Timoptic PF (Ocudose)	timolol maleate	0.25%, 0.5%	sol	unit-dose	b i d
		blue	Timoptic-XE	timolol maleate	0.25%, 0.5%	gel	2.5ml, 5ml	q d
	Prosta-glandin Analogs	turquoise	Lumigan	bimatoprost	0.01%	sol	2.5ml, 5ml, 7.5ml	q h s
		turquoise	Travatan Z	travoprost	0.004%	sol	2.5ml, 5ml	q h s
		white	Xalatan	latanoprost	0.01%	sol	2.5ml	q h s
			Zioptan	tafluprost	0.0015%	sol	unit-dose	q h s
	Alpha Agonists	purple	Alphagan P	brimonidine (generic)	0.1% (0.15, 0.2)	sol	5ml, 10ml, 15ml	t i d
		purple	Iopidine	apraclonidine	0.5%, 1.0%	sol	5ml, 10ml	t i d
	CAI	orange	Azopt	brinzolamide	1%	susp	2.5ml, 5ml, 10ml, 15ml	t i d
		orange	Trusopt	dorzolamide	2%	sol	5ml, 10ml	t i d
			Diamox (oral)	acetazolamide			125mg, 250mg	500mg po
	combo	blue	Combigan	brimonidine/timolol	0.2%/0.5%	sol	5ml, 10ml	b i d
		blue	Cosopt (+ PF)	dorzolamide/timolol	2%/0.5%	sol	5ml, 10ml (PF unit dose)	b i d
		white	Simbrinza	brinzolamide/brimonidine	1%/0.2%	susp	8ml	t i d
Allergy	combo	white	Bepreve	bepotastine besilate	1.5%	sol	5ml, 10ml	b i d
		white	Lastacraft	alcaftadine	0.25%	sol	3ml	q d
		white	Pataday & Pazeo	olopatadine hydrochloride	0.2% & 0.70%	sol	2.5ml	q d
		white	Patanol	olopatadine hydrochloride	0.1%	sol	5ml	b i d
		white	Alaway & Zaditor	ketotifen fumarate	0.025%	sol	10ml & 5ml	t i d & b i d
	antihist	white	Emadine	emedastine difumarate	0.05%	sol	5ml	q i d
	mast cell stabilizer	white	Alamast	pemirolast potassium	0.1%	sol	10ml	q i d / b i d
		white	Alocril	nedocromil sodium	2%	sol	5ml	b i d
		white	Alomide	iodoxamide tromethamine	0.1%	sol	10ml	q i d
		white	Opticrom (Crolom)	cromolyn sodium	4%	sol	10ml	q i d
Cycloplegic	red	Atropine	atropine sulfate	0.5%, 1%, 2%	sol	2ml, 5ml, 15ml	b i d	
	red	Cyclogyl	cyclopentolate	0.5%, 1%, 2%	sol	2ml, 5ml, 15ml	b i d	
	red	Homatropine	homatropine HBr	2%, 5%	sol	5ml	q i d	

COMMON ORALS			Antiviral	Oral Non-Sedating Antihistamines		
<b>Antibiotic</b>			<b>Valacyclovir (Valtrex):</b> 1000 mg tid x 7 days (zoster) 500 mg tid x 7 days (simplex)	<b>Claritin</b> (OTC) 10 mg tab qd (D: 1 tab q 12 hrs) <b>Zyrtec</b> 5 or 10 mg qd (D: 1 tab qd)		
Augmentin 500 mg BID or 875 mg BID x 10 days	Z-Pack (Zithromax) as directed (250mg x 6)	Doxycycline 100 mg bid x 1 mo, then qd x 4 mos	<b>Acyclovir (Zovirax):</b> 800mg 5x/d x 7 days (zoster) 400mg 5x/d x 7 days (simplex)	<b>Allegra</b> 60 mg bid, 180 mg qd (D: 1 tab bid)		
Tetracycline 250-500 mg qid x 1 mo	Erythromycin 333 mg tid x 10 days	Amoxicillin 500 mg tid or 875 mg bid x 10 days	400 mg bid x 1 year (prophylactic)	<b>Tylenol #3</b> (30mg codeine, 300mg acetaminophen) 1-2 q 4-6 hrs prn pain		
Keflex (Cephalexin) 500 mg bid x 10 days			<b>Famciclovir (Famvir):</b> 500 mg tid x 7 days (zoster) 250 mg tid x 7 days (simplex)	<b>Lortab/Norco</b> (5mg hydrocodone / 325 mg acetaminophen) 1-2 q 4-6 hrs prn pain		
				<b>Acute angle closure</b>		
				<b>Diamox</b> (acetazolamide) 250 mg x 2 at once <b>Osmoglyn</b> 4 oz over cracked ice, drink slowly		